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A Testing Report Of AnHui XingYu Chemical Co.,Ltd
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Sample CAS 17849-38-6 Inspection numbering
#ts 20191026 et H Y 10.27
Batch No Report date
o 1000kg 6 56 SR 5 B
Weight Product source
5635 H kg forga 45 3

Items tested Specifications Results
PR SRGELTREIN SRGELTREIN
Properties
T =98% 99.12%
Content
W 68-72°C 69-72°C
Melting point
He s / /
Heary metals
iy <0.5% 0.41%
Water
g5 H%
Conclusion
#E
Remarks

Qualitation Manager Rechecker Analyst
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